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This is the parts list for auto reverse feed, auto foot lift, cloth puller mechanism of JW machines.
Common parts are indicated on the parts list of JW-8BL-30-3/JW-8BLA-30-3/JW-28BL-30-3
/JW-28BLA-30-3. Refer to the parts list of JW—8BL-30-3/JW-8BLA-30-3/JW-28BL-30-3/
JW-28BLA-30-3 together when you usethis parts list.
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B &R LEEL VA4S~ AUTOMATIC REVERSE FEED MECHANISM
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B &R LEELVHE4E ~ AUTOMATIC REVERSE FEED MECHANISM

nREs || |ue
No. s|s & % DESCRIPTION
PARTS No. g |8 |QTY
1 | 30714 x| x| 4 | BTHuoIL (L) KNUCKLE (UPPER)
2 | 30715 x[*] ¢ | BTFYILEY PIN
3 | 4839 [ x| o | BTFHYIILEL LLE RETAINING RING
4 | 70561 x| x| ¢ | BTYUVE— BACK TACK CYLINDER
5 | 70562 x| x| 4 | BTFYIIL(TF) KNUCKLE (LOWER)
6 | 18028 | x| o | BTYULA—ikHRL SCREW M5X0.8 L=5.0
7 | 70582 x| x| 1 | BTHyoLibsHRal SCREW M10X1.25 L=20.0
8 | 7003-A [ x| ¢ | BTFYILEHBLRT)LGT9ov— | SPRING LOCK WASHER
9 | 27188 x| x| 1 | BTFYILIEHRLT Y r— | WASHER
10 | 70567 *|*| , |EEEE@TLKR) JOINT (ELBOW)
11 | 30711-01 x| x| 4 | viarvaL(L) CUSHON RUBBER (UPPER)
12 [ 30711-02 | *[*| ¢ | #viardL(F) CUSHON RUBBER (LOWER)
13 | 17082 * | * <EY(500 mm) CHAIN (500 mm)




BEEZ _LITH#4, AUTOMATIC FOOT LIFTER MECHANISM
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BBz _LITH#48, AUTOMATIC FOOT LIFTER MECHANISM

nREs |+|s|us
No. sz i # DESCRIPTION
PARTS No. | g [g|QTY
1 | 70555 [+ | 1 FLI73 U & — FOOT LIFTER CYLINDER
2 | 30711-01 x|+ | 2 | 4yiarvdL(k) CUSHION RUBBER (UPPER)
3 |30711-02 x[*| 2 | 9viavdL(T) CUSHION RUBBER (LOWER)
4 | 70567 x| x| 1 REEE (TILKR) JOINT (ELBOW)
5 |65013 x| 1 AE2 (SC3W-6-6) JOINT (SC3W-6-6)
8 | 70557 [+ | 1 FLU A —EE R FOOT LIFTER CYLINDER BRACKET
9 | 70580 [+ | 1 FLUY A —EE R 2R FOOT LIFTER CYLINDER SUPPORT
10 | 28076 x|+ | 2 FLI A —1Ehial SCREW M6X1 L=18.0
18 | 70556 x| 1 FLFvoIL KNUCKLE
19 | 30715 x| x| 1 FLFYIILEY PIN
20 | 4839 x[*| 2 FLFv2ILE > 1L & RETAINING RING
21 | 70554 [+ | 1 xB FOOT LIFTER LIFTING LEVER
24 | 10516 | 1 KBEVHL SCREW STUD 1/4X32
25 | 10517 x| x| 1 KBEYRLF Yk NUT
26 | 70060-A x| x| 1 WABRIRITAR PRESSER BAR SPRING
27 | 70061-A x| x| 1 BZBERRERETH PRESSER BAR SPRING (AUXILIARY)




O0—5— (F). O—5—%Y&. ~5vF/ ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH




A—=5— (). A=5—1&YH,

%5vF/ ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH

meEs | |b|lus
No. Tle i % DESCRIPTION
PARTS No. | &[S QTY
1 6031-01 x x| 2 | A—F—AN—LHRl SCREW 11/64X40 L=7.2
2 | 70509 x|*x| 1 | B—>—Hh/n— ROLLER COVER
3 | 70518 x| % 1 | O—S5—&% Y ROLLER FEED SHAFT
4 |70512C * |* | 1 | B—5—(TF)(#R) ROLLER (LOWER) COMPLETE
5 | 10766 x || 2 | A—5—(TF)wkHHAL SCREW 1/4X32 L=7.0
6 | 70510 * | * 1 | A—S5—&YEE (£) ROLLER FEED SHAFT BASE (LEFT)
7 | 28103 x| x| 2 | B—5—EVYEE () EHAL| SCREW M8X1.25 L=25.0
8 21138 * | * 2 |EY PIN
9 | 21141 * | *x 2 Z—RILRTYLG (5U) NEEDLE BEARING
10 | 21140 x| x| 2 | A—5—FYEHS— ROLLER FEED SHAFT COLLAR
11 | 10566 x| x| 4 | B—5—EYEHS—1EH1L | SCREW 1/4X32 L=55
12 | 70511 * | x| 1 | A—5>—F Y& (B) ROLLER FEED SHAFT BASE (RIGHT)
13 | 28103 * | x| 2 | A—5—&YEhE () kHIL| SCREW M8X1.25 L=25.0
14 | 21138 x|x| 2 |EY PIN
15 | 21141 * | x| 1 | Z—FILRTYLT (54T) NEEDLE BEARING
16 | 28042 x| % 1 | 959FAMYTE RLIE®HIL | SCREW M5X0.8 L=16.0
17 | 2067 * || 1 | 1EHAl SCREW 11/64X40 L=6.0
18 | 11097 x |* | 1 | kORI — SCREW PACKING (BRASS)
19 | 70531C x| x| 1 | 95vF(H) FEED CLUTCH COMPLETE
20 | 15909-01 x| x| 1 | 959FARIK FEED CLUTCH BODY
21 | 15909-02 x| x| 1 | 95vyF(H) FEED CLUTCH (RIGHT)
22 | 15909-03 x| x| 1 | 95vF(E) FEED CLUTCH (LEFT)
23 | 15909-04 x| x| 6 | VZyFO——%4iR FEED CLUTCH ROLLER GUIDE
24 | 15909-05 x| x| 6 | UZyFO—F— FEED CLUTCH ROLLER
25 | 15909-06 x|x| 6 | U95vFEY FEED CLUTCH PIN
26 | 15909-07 x x| 6 | U9SVFRIILY FEED CLUTCH SPRING
27 | 15909-08 x| x| 1 | 959Fh5— FEED CLUTCH COLLAR
28 | 15909-10 x x| 1 | 939FRMTELRL FEED CLUTCH STOP PIN
29 | 70531 x| x| 1 | 95yFLN— FEED CLUTCH CRANK
30 | 35999 x | x| 2 | 9ZvFLA—LHRL SCREW M6X1 L=6.0
31 | 8044 x | % | 12 | 95y FA—5—%iH1L | SCREW 1/8X44 L=6.0
32 | 8013 [+ | 2 | 95YFKRELEDRL SCREW 15/64X28 L=6.5
33 | 28043 x| x| 2 | 92vFHAT—LHAl SCREW M6X1 L=10.0
34 | 70526 x| % | 1 | #EFOYR FEED CLUTCH CONNECTING ROD
35 | 70529 x| x| 1 | #EHHOvrERL HINGE SCREW M8X1.25 L=9.5
36 | 70528 x |*x | 1 | =Z—KLR7YLY NEEDLE BEARING
37 | 4529 x|k | 1 | Tyuir— WASHER
38 | 35054 x|k | 1 | Tuir— WASHER
39 | 28007 x| x| 1 | EHOvFERRLCTYE NUT M8X1.25
40 | 70525 * | * 1 | BEAHL FEED CLUTCH DRIVING CAM
41 |10766-G x | x| 2 | #EHHLLEHRL SCREW 1/4X32 L=7.0
42 | 60100 x|*x| 1 | =—KpLR7YLS NEEDLE BEARING
43 | 70530 x |+ | 1 | BEIHLIE AR RETAINING RING
44 | 70516 x| x| 1 | RyRZFHRILE MACHINE SUPPORTING BOLT




&/ ROLLER (UPPER), ROLLER BASE

(B). 7—LO—5—

O—5—




0—>—(Lk). 7—LABA—5—%&ROLLER (UPPER), ROLLER BASE

mass |_|7|us
No. e E'n 2 DESCRIPTION
PARTS No. (& [& QTY
1 | 21116 x| x| 1 | B—5—#Z &AL REGULATING THUMB SCREW
2 | 70502 x| x| 1 | A—5—#ZxH ROLLER PRESSER BAR
3 | 70501 x[-| 1 | 7—LB—3—& ROLLER BASE
4 | 21112 x|*x| 2 | a—S—&LHHAL SCREW 6.75X24 L=25.0
5 | 18859 x|x| 2 |Ev PIN
6 | 70503 x| x| 1 | A—5—@z Ry ROLLER PRESSER BAR SPRING
7 | 70504 x [ x| 1 | A—S—HzxERE ROLLER PRESSER BAR BRACKET
8 | 10766 x| x| 3 | A—S—z#EfEELHAL | SCREW 1/4X32 L=7.0
9 | 70505 x| - 1 | LA—Ek LEVER CONNECTION
10 | 35154 x| x| 1 | A LFEZLERL SCREW 1/4X24 L=11.0
11 | 35153 x [ - 1 | MR EFEETYv— WASHER
12 | 18826 x|-1 1 |Ey PIN
13 | 35147C * |- 1 _EFL/N—($8) ROLLER PRESSER BAR LIFTING LEVER COMPLETE
14 | 35150 x| - 1 | MR EFLA—ERQL HINGE SCREW 5/16X24 L=19.5
15 | 35151 x| - 1 | HREFLA—T Y v— WASHER
16 | 70506 x| x| 1 |a——% ROLLER FORK
17 | 10766 x| x| 2 | a—S—=21oHHl SCREW 1/4X32 L=7.0
18 | 70507C x| x| 1 | B—5—(LE)HR) ROLLER (UPPER) COMPLETE
19 | 70508 * | x| 1 A—>—Ev ROLLER PIN
20 | 11176 x| x| 2 | B—S5—FrikHhl SCREW 7/32X32 L=55




|)>4 —_, ROLLER BASE, PULLER CYLINDER

—5—
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7—LO—5—5&. 7—5—I S —_,/ ROLLER BASE, PULLER CYLINDER

neEs | |7|u=
No. s i % DESCRIPTION
PARTS No. | 8| Q| QTY
1 | 30711 -|*x| 1 | FT—F—UH— PULLER CYLINDER
2 | 70552 -|*| 1 | TV —E iR PULLER CYLINDER BRACKET
3 | 30066 -|*| 2 | TV —BfttRibHral | SCREW M5X0.8 L=12.0
4 | 70551 -|*| 1 | 7—LDO—5—& ROLLER BASE
5 | 30714 -|*x| 1 | FT=—Fvo KNUCKLE
6 | 30715 -|*x| 1 | FT——FvoILEY PIN
7 | 4839 -|*x| 2 | FT—F5—FvUIE LLE RETAINING RING
8 | 70553 - x| 1 | LN—ER LEVER CONNECTION
9 | 70567 x| 1 | BE€E(TILR) JOINT (ELBOW)
10 | 65013 -|*| 1 | RE—Farta—5— SPEED CONTROLLER
11 | 18859 -1 1 |EY PIN
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BHEE 74 T42—, ADAPTOR FOR SYNCHRONIZER
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BHEE 74 T42—, ADAPTOR FOR SYNCHRONIZER

. o
woem |=lo|El2]® =
HmES ”P"}'“Pc:oo:oqaxﬂi
iig g i =3 -4 ==
No. biid i Bl il il e &R % DESCRIPTION
— ] d — — —
I EIEIE
o~ o~ o~ o~ o~ o~
PARTS No. | S| LS [ (S]5QTY
[sal} Baall Wan] Mo |m
i Il 5 S S
1 30169 ¥ xR )pxIx 17 | BREBTETE— ADAPTOR FOR SYNCHRONIZER
2 | 30170 ¥k x xR T 3 | BRHBETATI—1EHRl | SCREW M4 x0.7 L=16.0
3 | 31208 ¥ kx| %= 3 |BREBTHT4—1EHERES | SPRING LOCK WASHER
4 | 70189 x| x| x|x|x|-| 1 |BRHEFZIZEGH SYNCHRONIZER SUPPORT

AAyF - A—K,/ SWITCH - CABLE

o
NaES |z HE

No. g|s & % DESCRIPTION
PARTS No. 3|3 QTy

1 | 70788C * | * 1 | BTHRAyFHRE> (#) | PUSH BUTTON SWITCH COMPLETE

3 | 70787 * | * 1 | BTRRAvFE SWITCH BASE

4 | 27174 * | * 2 | BTRHRAYFELLHIL| SCREW

5 | 39295 * | x 9 | EEF PIN CONTACT

6 | 39296 * | o* 9 | #FEF1—T PIN CONTACT COVER

7 | 30151 * | x 1| Fohn— SWITCH COVER

8 | 70560 * | * . |- CABLE

9 | 30022 * | * 10 | 7T—INo32T CABLE CLAMP

10 | 8040 * [ * 10 | 77>v71HRl SCREW 9/64 x40 L=8

11 | 30025 * [ 10 | 73v7kHRLET Y v—| WASHER

12 | 60466 * | 1 | 3ro% (15P) CONNECTOR (15P)

13 | 60479 * | x 1| IRI5HI—(15P) CONNECTOR COVER (15P)

14 | 60543 * | ox 9 | IARVEEY PIN CONTACT
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B JW-8BL-30-3-BTFL/JW-28BL-30-3-BTFL

ZEER81% 1.~ AIR PRESSURE MECHANISM 1
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M JW-8BL-30-3-BTFL/JW-28BL-30-3-BTFL

Ze[E£R81% 1.~ AIR PRESSURE MECHANISM 1

#naEs |&|3|uR
No. i i 2 DESCRIPTION
PARTS No. | g |2 |QTY
1 130727 * [*x| 1 | L¥aL—4& REGULATOR
2 |30733 x| x| 1 | EHst PRESSURE GAUGE
3 | 70566 x| x| 1 | BEBRFAN—N(06) JOINT
4 | 30744 x [ x| 1 | =vT NIPPLE
5 |30728 x | x| 1 | LF¥FaL—2T37 vk REGULATOR BRACKET
6 |30729 x | x| 2 | IS vbkieHal SCREW M6X1.0 L=12.0
7 30730 x | x| 2 | FS7rybikdHlrvb NUT M6X1.0
8 |28578 x [ x| 2 | FSrubEHRLRTLTT9o4— | SPRING WASHER
9 110599 x | x| 2 | IS vbikHtalIviv— | WASHER
10 | 40558 * || 1 | T7—F2—T(¢$6-800mm) | AIR TUBE (¢ 6-800mm)
11 ] 30720C x | x| 1 | BREEIFQE)ME SOLENOID VALVE COMPLETE (2 STATIONS)
12 | 70567 x | x| 1 | BEBRFIILR(O6) JOINT (ELBOW)
13 | 30720-02 x| x| 2 | ALY SILENCER
14 8130 x | x| 4 | EEFOLKRHL WOOD SCREW
15 | 70566 x| x| 4 | BEERFIL—F JOINT (STRAIGHT)
16 | 70571 x | x| 1 | ZT7—F2—T(BT)(¢6-900mm) | AIR TUBE( ¢ 6-900mm)
17 | 70572 x | % | 1 | T7—F2—T(BT)(¢$6-800mm) | AIR TUBE( ¢ 6-800mm)
18 | 70573 * | x| 1 | ZT7—F2—T(FL)(¢6-1200mm) | AIR TUBE( ¢ 6-1200mm)
19 | 70574 x || 1 | T7—F2—T(FL)(¢6-1300mm) | AIR TUBE( ¢ 6-1300mm)
20 | 30750 x | x| 3 | #&E/\R(100) BINDING BAND
21 | 30747 x| x| 1 | 7—T1L CABLE
22 | 30747 x| x| 1 | =20 CABLE
23 | 30151 x | x| 1 | axvsh/8— CONNECTOR COVER
24 130186 x | x| 3 |3RyEEY PIN CONTACT
25 30185 * | x| 1 | 2xr9%(6P) CONNECTOR (6P)
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B JW-8BL-30R-3-BTFL/JW-28BL-30R-3-BTFL

2 £ B8{%2.” AIR PRESSURE MECHANISM 2
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ZZ[ERAf%2” AIR PRESSURE MECHANISM 2 g yy-g| -30R-3-BTFL/JW-28BL-30R-3-BTFL

neEs |E|& (48
No. £ |5 &R £ DESCRIPTION
PARTS No. [z | & |QTY
1 |30727 x| x| 1 |L¥aL—4 REGULATOR
2 130733 x| x| 1 | EAst PRESSURE GAUGE
3 | 70566 x| x| 1 | EBERFIAN—M(06) JOINT
4 130744 x| x| 1 | =vIIL NIPPLE
5 |30728 x| x| 1 | LF¥aL—4T55 vk REGULATOR BRACKET
6 |30729 x| x| 2 | T34 ybiEHRl SCREW M6X1.0 L=12.0
7 | 30730 x| x| 2 | IS vkikdHRlLF vk NUT M6X1.0
8 |28578 x| x| 2 | TIrybbdDQlLRF)T Ty v— | SPRING WASHER
9 |10599 x| x| 2 | IS ybEHR LTy v— | WASHER
10 | 40558 x| x| 1 | T7—F21—I($p6-800mm) | AIR TUBE (¢ 6-800mm)
11 | 39364 x| x| 1 | BHEFGE) SOLENOID VALVE (3 STATIONS)
12 | 70567 x| x| 1 | BEBFIILR(D6) JOINT (ELBOW)
13 | 30720-02 x| x| 2 | ALY SILENCER
14 18130 x| x| 4 | EHFOLARLL WOOD SCREW
15 | 70566 x| x| 6 |BEEBRFIAN—F JOINT (STRAIGHT)
16 | 70571 x| x| 1 | TZ7—F2—T(BT)¢$6-900mm) | AIR TUBE(¢ 6-900mm)
17 | 70572 x| *x| 1 | TZ7—F2—J(BT)(¢6-800mm) | AIR TUBE(¢ 6-800mm)
18 | 70573 x| x| 1 | TZ7—Fa1—T(FL($6-1200mm)| AIR TUBE( ¢ 6—1200mm)
19 | 70574 x| x| 1 | TZ7—F21—T(FL)(¢$6-1300mm)| AIR TUBE( ¢ 6—1300mm)
20 | 70585 x| *| 1 | T7—F2—7(R(¢6-1800mm) | AIR TUBE( ¢ 6—1800mm)
21 | 70586 x| *| 1 | T7—F2—7(R(¢6-1700mm) | AIR TUBE( ¢ 6-1700mm)
22 |30750 x| x| 4 | #FR/ANUF(100) BINDING BAND
23 | 30747 x| x| 1 | 4= CABLE
24 | 30747 x| x| 1 | 5= CABLE
25 | 30747 x| x| 1 | 5—TIL CABLE
26 |30151-A x| x| 1 | ar95h/3—(6P) CONNECTOR COVER (6P)
27 | 30186 x| x| 3 |aRVFEY PIN CONTACT
28 |30187 x| x| 2 |aRrvEEY PIN CONTACT
29 |30185 x| x| 1 | axrv5(6P) CONNECTOR (6P)
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{t/E 1.~ ACCESSORIES 1
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{t/E 1.~ ACCESSORIES 1

sass |o|f[2|z|ae
No. ks ; ;’ ) % DESCRIPTION
PARTS No. HHEHE QTY
1 8132-A x| x|x| 1 | SBREFYvIE ACCESSORIES PACK
2 | N3324 x| x| -1 -| 3 | & DYX3 (#24) NEEDLE DYX3 (#24)
N3324 -|-1=*|*| 6 | & DYX3 (#24) NEEDLE DYX3 (#24)
3 | 70769 x[x|-1-|1 5 | RE> BOBBIN
70769 -|-1*|*| 10 | RE> BOBBIN
4 | 25649C x| k] x| 1 RS54/ —4 3 ($0) SCREW DRIVER COMPLETE
8 | 19462 x| x| *x|*x| 1 | AHRLUF DOUBLE HEAD WRENCH
9 | 11171 x|-|*x|-| 3 | EVCRZIT MACHINE HINGE CONNECTION PLATE
11171 -1x|-|*| 2 | EVCZIT MACHINE HINGE CONNECTION PLATE
10 | 6052 x[-|*x|[-| 6 | ExPRITIEHARAL WOOD SCREW
6052 -1x|-|*| 4 | EVCRIFIEHKRRBL WOOD SCREW
11 | 11169-B x| -|*|-| 3 | VD BED HINGE
11169-B -I*x|-|*| 2 | e BED HINGE
12 | 25307 x[-|*x[-| 6 |EvTIEHRL BED HINGE SCREW 17/64X32
25307 -1 x|-|*| 4 | EvCiEHRL BED HINGE SCREW 17/64X32
13 | 10747 *[x|x|x| 1 | RALVF (1/16 1>F) WRENCH (1/16 )
14 | 19456 x|[x|x[x| 1 | RALVF (231)) WRENCH (2 mm)
15 | 19457 x| x| x[x| 1 | RALVF (253)) WRENCH (2.5 mm)
16 | 19458 x| x|kl 1 | RALVF (3 3)) WRENCH (3 mm)
17 | 19459 x| x|x[x| 1 | RALVF (43)) WRENCH (4 mm)
18 | 19460 x| x| kx| 1 | RALVF (5 3)) WRENCH (5 mm)
20 | 8125 | k|| *| 1 | mEL OILER
21 | 11193 x| x|+l x| 1 | @ OIL
22 | 13079 x| x| x| *| 2 | <&Y(1000 mm) CHAIN (1000 mm)
24 | 10947 -1-1*|*| 1 | TV THREAD STAND
35254 x[x|--| 1 | RITEYF THREAD STAND
25 | 70171 x| =|*x|-] 1 M DRIP PAN
70517 | *]-1*| 1 MR DRIP PAN
26 | 6055 x| x|x|x| 10 | ¢T NAIL
27 | 70524 - x| -|*| 1 | EBHZZHLL HEAD REST SCREW
28 | 11196 -1-1*|*| 1 | E>tvr TWEEZERS
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